Preliminary 30%
Remedial Design -

Southern Impoundment

San Jacinto River Waste Pits Sit
Harris County, Texas

International Paper Corporation

AT T AR RO A
100021306



Table of Contents

1. Ta 10T [ T30 o 1 TP ERRP 1
R R == o3 (o | (o] ] o o [N OO P P PP TPPPPN 1
1.2 Remedial DeSigN APPIrOACKH .........uuiiiiiie e 2
G N O o] [=Tox 1)Y= TP PP PP PPPN 3
1.4 Document Organization and Supporting Deliverables..............ccoiiiiiii 3

2. Pre-Design INVESHGAtION .......ooiiiiiiii ettt et e e e e e st e e e e e e e e snnbeneeeeeeeeeannns 4
2.1 First Phase Pre-Design Investigation (PDI-1)........ccceeiiiiiiiiiiiie e 4

2.1.1.1  PDI-1 Chemistry SAMPIING ......ccueiiiiiiieie it 5
2.1.1.2 PDI-1 Geotechnical SAmMPIING ........ccooeiiiiiiiiii e 6
[...]
entire wall and soil system will be evaluated. Since the sheet-pile bulkhead will be designed as a
cantilever wall, maximum deflections occur at the top of the wall.

EM 1110-2-2504 or ASCE 7 does not provide guidance on limiting system deflection. Structural steel
can deform significantly causing visual concern for personnel working within the cell before structural
failure occurs; hence, structural steel deformation cannot be used as a limiting parameter for the
design.

A general rule of 0.01 x wall height, measured from top of wall to bottom of excavation will be
applied to limit the total deflections.

WALL HEIGHT = +5FT - (-7FT) = 12 FT

ALLOWABLE DEFLECTION = 0.01 X 12 FT=0.12 FT = 1.5 INCHES.

5.3 Characterization, Transportation, and Disposal

The RD elements related to the characterization, transportation and off-Site disposal of removed soll
from the Southern Impoundment are outlined in the TODP, Appendix C Attachment 7 to this
document. The TODP summarizes the regulatory requirements, characterization results, disposal
facility profiling requirements, on-Site management and loading, transportation plans, and record
keeping.

54 Water Management
5.4.1 Basis of Design

5411 Contact Water Characterization

During PDI-2, a groundwater sample was collected from Southern Impoundment boring SJSB059
and was analyzed to provide a representative sample of potential contact water that may be
generated during the remedial work and require treatment. During treatability testing, results from
this location were compared to the characteristics of the groundwater collected from the Northern
Impoundment and the characteristics are similar. Therefore, treatability testing was only performed
on the Northern Impoundment infiltration water and the results will be applied to the Southern
Impoundment water treatment. Additionally, where data is not available for the Southern
Impoundment, Northern Impoundment data will be used for characterization due to their similar
characteristics. Results of the groundwater treatability testing were presented in Section 3.

The average TSS concentration in the Northern Impoundment simulated contact water sample was
approximately 4,000 mg/L and will be used as the basis for the Southern Impoundment 30% RD.

GHD | Preliminary 30% Remedial Design - Southern Impoundment | 11187072 (12) | Page 25



This is expected to be a maximum value since in the treatability study, the waste solids were actively
mixed with water for contact water creation, which would increase TSS concentrations. During the
RA, best management practices will be used to reduce the volume of solids that are captured with
contact water.

To evaluate the fraction of dioxins and metals that are associated with the suspended solids versus
dissolved in the water, a water sample was filtered using an 0.45 micron filter and analyzed for
dissolved dioxins and furans and metals. The majority of the metals and dioxins were determined to
be associated with the solids and not dissolved.

5.4.1.2 Contact Water Volume and Treatment Rate

For the Southern Impoundment, contact water may be created via infiltration through the soil matrix
(groundwater) or by stormwater into the excavations and may require treatment as a result. Based
on results from PDI-2, groundwater was typically encountered at approximately 7 ft bgs. Based on
the excavation depth of 10 ft, an excavation area could contain up to 3 ft of contact water associated
with groundwater.

During the remedial action, the maximum expected excavation size that will be open at one time is
estimated to be approximately 25 ft by 25 ft. As the basis of design, it is assumed that soil may be
removed from no more than two separate excavation areas at one time (each with a estimated
contact water volume of approximately 33,000 gallons), requiring up to 66,000 gallons of contact
water storage capacity. Subject to obtaining access to the Musgrove property, it is anticipated that
the contact water will be stored in multiple covered agitated tanks and treated (if needed) over a one
day period, at a maximum treatment flow rate of approximately 300 gallons per minute (gpm).

5413 Parameters Requiring Treatment

Discharge criteria were estimated assuming the receiving stream is the San Jacinto River. Treated
and untreated contact water for the Northern Impoundment were compared to estimated discharge
criteria. Dioxins and several metals were present in untreated contact water above estimated
discharge criteria (in addition to suspended solids). For the Southern Impoundment, the parameters
requiring treatment are assumed to be the same as the Northern Impoundment and include
suspended solids, metals, and dioxins and furans with compliance with the ARAR determined using
the ML of the EPA approved Method (1613B).

5414 Compliance with Texas Surface Water Quality Standard Applicable or Relevant and
Appropriate Requirement (ARAR)

As stated in Section 3.4, the EPA has made the determination regarding the ARAR for compliance
with the TSWQS based on the substantive requirements of the state’s regulation for surface water
discharge. As detailed in e-mail correspondence dated February 18, 2020 (EPA, 2020), “EPA has
determined that compliance with the TSWQS ARAR will be attained as follows:

e The state surface water quality standard for Dioxins/Furans is 7.97 x 108 ug/L [0.0797 pg/L] (as
TCDD equivalents).

GHD | Preliminary 30% Remedial Design - Southern Impoundment | 11187072 (12) | Page 26



e Compliance with the TSWQS will be determined using the minimum level of the EPA approved
method (1613B), cited in 40 CFR Part 136 (Guidelines Establishing Test Procedures for the
Analysis of Pollutants), in sampling of surface water discharges during the Site remedial action.

o If an effluent sample analyzed for dioxin is below the minimum level using the EPA approved
method, the sample result would be identified as non-detect and the discharge would be
determined to be in compliance with the ARAR.

This approach is consistent with the state’s guidance and other permits issued by the TCEQ.”

5.4.2 Treatment System Design

A treatment train with multiple processes will be employed to reduce concentrations of suspended
solids, dioxins and furans, and metals in the contact water. Based on the estimated volumes of
water and the assumption that the soil removal will be completed in one working season (November
to April), a temporary water treatment system is anticipated to be utilized during the RA. Details of
the basis of design of the temporary water treatment system are provided below.

It should be noted that alternatives exist for the management of contact water, such as
transportation and disposal at a POTW; however, those alternatives will be further evaluated later in
the design process.

5.4.21 Major Equipment List and Sizing Basis

The major water treatment system components and basis of sizing are detailed in Table 10. This
includes sizing criteria assumptions, preliminary design value, and notes for each major equipment
and process component.

5.4.2.2 Temporary Water Treatment Equipment General Arrangement and Site Layout

It is contemplated that temporary water treatment systems for the Southern Impoundment will be
staged on the west edge of the Southern Impoundment area, in close proximity to the San Jacinto
River for potential discharge. Assuming that access to the Musgrove property is secured, an area of
approximately 200 ft by 100 ft has been allocated for the staging of the Southern Impoundment
temporary water treatment equipment. The area intended for temporary water treatment equipment
is shown in Drawing P-04 and on the Southern Impoundment Overall Site Plan (Drawing C-03).

5.4.2.3 Potential Specification and Equipment Data Sheet List

As the detailed design progresses for the Southern Impoundment RA, the detailed design drawings
associated with the temporary water treatment system will be supplemented with technical
specifications detailing the potential water treatment equipment, consumables, staging/sequencing,
and operation. The technical specifications that are expected to accompany the design drawings are
listed in Section 7.2.

5.4.3 Operations and Maintenance Requirements

The temporary water treatment system associated with remediation of the Southern Impoundment
will operate intermittently primarily based on need to treat contact water. A preliminary discussion of

GHD | Preliminary 30% Remedial Design - Southern Impoundment | 11187072 (12) | Page 27



the operational and maintenance requirements (including consumables and utilities) associated with
temporary water treatment is provided below.

5.4.3.1 Consumables

Effective treatment of contact water will require the use of several water treatment chemicals to
facilitate solids separation, metals precipitation, and pH adjustment. A brief discussion of the water
treatment chemicals that may be utilized is provided below.

Organosulfide - Organosulfide is a commonly used water treatment additive for the removal of
metals (via sulfide precipitation). Organosulfide may be added depending on influent soluble metals
concentrations. Precipitated metals will be removed through the solids separation processes of the
temporary water treatment system. Required dosages will be confirmed based on on-Site jar testing.
It is anticipated that organosulfide will be delivered to the work Site in intermediate bulk container
(IBC) totes (~300 gallons).

Coagulant - Coagulants (such as ferric chloride or polyaluminum chloride) may be dosed to
facilitate enhanced removal of metals (through co-precipitation) and suspended solids in the
clarification process of the temporary water treatment system. Required dosages will be confirmed
based on-Site jar testing. It is anticipated that coagulant will be delivered to the work Site in IBC
totes (~300 gallons).

Acid/Caustic - Acid and/or caustic may be added to the contact water to adjust the water pH to
optimize metals removal and enhance the effectiveness of the added coagulants. Required dosages
will need to be confirmed based on-Site jar testing. It is anticipated that acid/caustic will be delivered
to the work Site in IBC totes (~300 gallons).

Polymer - It is anticipated that liquid polymers will be utilized to enhance the settling of suspended
solids and precipitated metals in the clarification step of the water treatment system. Polymer may
also be required to enhance the settling/thickening of chemical sludge. Polymer will be
activated/diluted prior to dosing into the water treatment process. Required dosages will be
confirmed based on on-Site jar testing. It is anticipated that polymer will be managed in drums or
IBC totes.

Nominal Rated Filters - Nominally rated filters (10 micron and 1 micron) will be configured
downstream of the temporary treatment system multimedia filters. As the nominally rated filters are
fouled (with captured solids), they will need to be removed and replaced.

Absolute Rated Filters - Absolute rated filters (1 micron) will be configured downstream of the
temporary treatment system nominally rated filters. As the absolute rated filters are fouled (with
captured solids), they will need to be removed and replaced.

Granular Activated Carbon (GAC) - The proposed GAC treatment vessels will be filled with
bitumen based GAC media. The GAC vessels will be configured in a lead- lag arrangement. Effluent
quality of the lead GAC vessel will be monitored for chemical breakthrough to identify the need for
media replacement.

GHD | Preliminary 30% Remedial Design - Southern Impoundment | 11187072 (12) | Page 28



5.4.3.2 Power

The temporary water treatment system (as well as other facilities) in the Southern Impoundment will
require electricity for operation. The estimated electrical load for the Southern Impoundment
temporary water treatment system is 100 kilowatts (kW), 480 volts (V), 3 Phase. A 480 V power
service will be required in the vicinity of the Southern Impoundment. The contractor executing the
water treatment system installation will have flexibility to step down the power service (i.e., to
120V, etc.) as needed for minor electrical loads, trailers, etc.

5.4.3.3 Labor

The temporary water treatment system is expected to operate in a semi-automatic mode of
operation. Key process decisions and operations will be executed with the oversight of the
contractor’s treatment system operators. It is expected that operation of the temporary water
treatment system will require one to three operators, depending on the activities being performed.
The need for licensed wastewater treatment operators for the temporary water treatment system is
currently being evaluated. The water treatment system will operate primarily during precipitation
events; thus, there may be extended periods of time in which the water treatment system is idle and
treatment system operators are not required.

5434 Residuals

The operation of the temporary water treatment system will result in the generation of a number of
residuals. A discussion of the residuals resulting from temporary water treatment is provided below.

Chemical Sludge: The contact water is expected to contain solids from the waste material in the
excavation. The addition of coagulants, organosulfide, and polymer will result in the precipitation of
metals and removal of suspended solids. The resulting chemical sludge will be withdrawn as the
underflow of the inclined plate clarifier. The chemical sludge will be directed to a gravity thickener
tank where it is estimated that it will be thickened to a solids concentration of 6 (weight) %. As
previously noted, polymer may need to be added to enhance the thickening effect. During operation
of the temporary water treatment system, thickened chemical sludge will be generated at a rate of
600 pounds per hour (Ibs/hr) (dry solids basis). This thickened sludge will be directed to holding
tanks prior to solidification with other impacted soils/solids from the work Site.

Spent Filter Elements: As previously noted, the nominally rated and absolute rated filter elements
will become fouled with solids as the treatment system operates. These fouled elements will need to
be removed and replaced.

Exhausted GAC Media: GAC media has a finite capacity to remove dissolved constituents
(including metals and dioxins and furans) from water. As previously noted, the GAC vessels will be
operated in a lead-lag configuration. The discharge of both the lead and lag GAC vessels will be
monitored to identify when the GAC media is exhausted. When concentrations of constituents of
concerns are detected at elevated levels in the lead GAC vessel, the media in this vessel will be
removed and replaced. Once back in service, this vessel will become the lag vessel.

GHD | Preliminary 30% Remedial Design - Southern Impoundment | 11187072 (12) | Page 29



5.5 Monitoring and Controls

5.5.1 Control of Dust and Emissions

The contractor will be required to use methods that minimize raising dust from construction
operations. The contractor may be instructed to use potable water for potential misting operations to
provide positive means to prevent airborne dust from dispersing into the atmosphere. Detailed
specifications for perimeter dust monitoring and associated controls will be developed later in the
design process.

5.5.2 SWPPP and BMPs

During the time an excavation is open, it will need to be maintained to be free of water as much as
possible. Measures that may be adopted in that regard may include requiring that the immediate
area surrounding any excavation be graded to drain surface water away from the excavation or that
other controls, such as berm construction be used to prevent water from entering the excavation.
Those measures may also include requiring that any surface water in areas adjacent to an
excavation be directed to existing surface drainage systems together with requirements that existing
surface drainage systems be kept open and operational.

In addition to surface water control outside the excavation limits, the contractor will provide, operate,